
Dock Accessories

SHOREMASTER.COM

DETAIL A
SCALE 1 / 6

A

Parts List

DESCRIPTIONPART NUMBERQTYITEM
Wear Plate100094321
Pipe Bracket100381512
Bolt Bag10005241-

Bolt 3/8 x 1.25100242233
Washer Flat 3/8100259964
Nut Nyloc 3/8100180535
Bolt Hex 3/8-16 x 6.5 SS 304100244736

A

1

Failure to follow instructions may 
result in personal injury and may 
invalidate the applicable warranty.

Step 1. Attach the Bracket (sold 
separately) to the Pipe Bracket as 
instructed in the TS9 Accessory Connector 
Instructions.

Step 2. Attach two Wear Plates to the 
Pipe Bracket. Secure with three 3/8 x 6.0 
hex bolts, six 3/8 flat washers and three 
3/8 Nyloc Nuts - as shown.

Step 3. Place the Pipe Bracket on the 
FTS9 Frame as instructed in the TS9 
Accessory Connector Instructions. Secure 
with three 3/8 x 1-1/4 hex bolts - as shown.

1

4

6

2

3

4

5

Pipe Bracket
Instructions
Part #: 1006675

Bracket

GUEST

GUEST


